
 

AN INVESTIGATION INTO BROMATE FORMATION IN OZONE DISINFECTION 

SYSTEMS 

 

 

 

 

A Thesis 

Submitted to the Graduate Faculty 

of the 

North Dakota State University 

of Agriculture and Applied Science 

 

 

 

 

By 

 

Leslee Loren Storlie 

 

 

 

 

In Partial Fulfillment 

for the Degree of 

MASTER OF SCIENCE 

 

 

 

 

Major Department: 

Civil Engineering 

 

 

 

 

 

April 2013 

 

 

 

 

Fargo, North Dakota 

  



 

North Dakota State University 

Graduate School 
 

 

 

An Investigation into Bromate Formation in Ozone Disinfection Systems 

  

  

  By   

  

Leslee Loren Storlie 

  

     

    

  The Supervisory Committee certifies that this disquisition complies with North Dakota State 
[...]
river is subject to great temperature swings throughout the change in seasons.  Over the course of 

the 2011 year, the river water saw temperatures near freezing to as high as 27°C.    As shown in 

Figure 3 the river water temperature is highest in the summer months of June to August and at its 

lowest in the winter months where the temperature is near 0°C.  These changes in temperature 

have an effect on operational parameters at the Moorhead WTP. 

 
Figure 3:  2011 Red River temperatures at Moorhead WTP river influent pipeline 

0

5

10

15

20

25

30

11/18/10 1/7/11 2/26/11 4/17/11 6/6/11 7/26/11 9/14/11 11/3/11 12/23/11 2/11/12

Te
m

p
e

ra
tu

re
 (

°C
) 

Date (mm/dd/yy) 



17 
 

Another variable that is seen in the river water entering the treatment plant is the organic 

matter as recorded as TOC.  TOC changes in the river water are seasonal but also change more 

sporadically due to changes in weather patterns.  For instance, a rain event after a long dry period 

will cause a spike in TOC in the river as overland runoff collects particles and washes into the 

river.  In addition, during spring snow melt, overland runoff again will flow into the river and 

cause gradual increases and decreases in the TOC concentration.  In addition, in the early spring, 

upstream dam discharges for flood control can cause temporary increases in the TOC and 

hardness in the Red River.  Throughout the course of the 2011 year (Figure 4), the river TOC 

averaged near 10.3 mg/L with a maximum of 12.6 mg/L and a minimum of 6.3 mg/L.  During 

times of increased TOC values in the river water, the Moorhead WTP has the option of using 

groundwater to supplement the river water to reduce the overall TOC in the water used for 

drinking water treatment.   

 

Figure 4:  2011 Red River TOC at Moorhead WTP river influent pipeline 

Due to the surface water quality of the Red River, many other water quality changes 

occur in the form of hardness, alkalinity, and turbidity.  Abrupt changes in these water quality 

0.0

2.0

4.0

6.0

8.0

10.0

12.0

14.0

11/18/10 1/7/11 2/26/11 4/17/11 6/6/11 7/26/11 9/14/11 11/3/11 12/23/11 2/11/12

TO
C

 (
m

g/
L)

 

Date (mm/dd/yy) 



18 
 

parameters can be combated by the water plant operators through groundwater addition as 

groundwater is much more stable than river water in terms of water quality.   

3.1.2. Groundwater Sources and Characteristics 

The Moorhead WTP utilizes seven wells from two aquifers, Moorhead and Buffalo 

Aquifers, at three main locations: Moorhead Aquifer Wells, North Buffalo Aquifer Wells, and 

South Buffalo Aquifer Wells.  As shown in Figure 5, wells 6 and 6B are located near the 

treatment facility and draw water from the Moorhead Aquifer, wells 8, 9 and 10 are located 

further East in the South Buffalo Wells location, and wells 1 and 2 are located in the North 

Buffalo Wells location.  It is important to note, however, that there is only one Buffalo Aquifer, 

but Moorhead has wells in two different locations within the aquifer titled, North Buffalo and 

South Buffalo.  

 

Figure 5:  Moorhead well locations 



19 
 

As a treatment facility, the Moorhead WTP numbers their wells for ease of use by the 

operators.  Table 4 may be used for a representation of the well numbers and the respective 

aquifers in which they draw water.  

  

Table 4:  Aquifer and well designation for Moorhead WTP 

Aquifer Well Name 

Moorhead Aquifer 6 and 6B 

Buffalo Aquifer- South location 8, 9 , and 10 

Buffalo Aquifer- North location 1 and 2 

 

A unique aspect of the Moorhead WTP is that the facility has the ability to alter the 

influent water quality through the use of the different water sources.  The difference in locations 

of the wells provide for the change in water quality between the different water sources.  The 

Moorhead Aquifer is classified as a confined aquifer as the soil above the water table in this 

aquifer consists of 100 ft or more of low permeable clay and till.  It was determined to have no 

direct vertical hydraulic connection with surface water and therefore is recharged through other 

means than simply precipitation and infiltration (Bureau of Reclamations, 2005).  The Buffalo 

Aquifer, an unconfined aquifer, is vulnerable to contamination based on transport of 

contaminants through the soil layers.  The aquifer soils vary with location.  The predominant 

aquifer material ranges in size from fine sand to gravel.  Recharge of the Buffalo Aquifer stems 

primarily from snow melt and rain, however, near the Moorhead well locations, the surface water 

recharge in this area can include the Buffalo River, South Buffalo River, and Red River of the 

North, depending on hydraulics (Wolf, 1981).    

The average depths of the Buffalo and Moorhead Aquifers were found to vary depending 

on location within the aquifer.  Well depths were found using the County Well Index from the 

Minnesota Department of Health as shown in Table 5 (MDH, 2009).   



20 
 

Table 5:  Well depths   

Well Aquifer Unique Well # Depth (ft) 

6 Moorhead 241492 273 

6B Moorhead 437645 280 

1 Buffalo-North location 511085 205 

2 Buffalo-North location 511086 243 

8 Buffalo-South location 222049 122 

9 Buffalo-South location 222050 114 

10 Buffalo-South location 222051 124 

 

Water quality characteristics, such as organic contents, hardness, and bromide 

concentrations, can change between the different groundwater sources.  The Moorhead WTP has 

the ability to select certain wells to use to be of most benefit to their treatment process in 

different situations.      

Concerning organics, the groundwater sources have a TOC concentration less than the 

Red River water source.  For the 2011 year, the groundwater TOC values averaged at 2.9 mg/L 

with a maximum of 4.0 mg/L and a minimum of 1.8 mg/L.  Groundwater TOC values (Figure 6), 

as well as most water quality parameters, remain nearly constant over the course of a year.  

Aquifers have a much slower recharge rate than surface water bodies providing for less changes 

in water quality parameters.  In addition, the layers of soil above the water table act as a filter, 

providing for less TOC and turbidity, but adding to hardness in most cases.  The sample location 

for well water is located in the influent pipeline in the Moorhead WTP making the analyzed TOC 

samples in Figure 6 a mixture of the different wells used for plant influent well flow for that day. 

Another parameter that varies by groundwater well location is water hardness.  In terms 

of hardness, both total hardness and calcium hardness were measured for each groundwater 

source.  In comparing the different aquifers, the Moorhead Aquifer contained much softer water 

than the Buffalo Aquifer.  Due to the softer nature of the water, the Moorhead WTP often utilizes 



21 
 

the Moorhead Aquifer during times of hard water conditions in the Red River as a supplement.  

The respective hardness values can be seen in Table 6.    

 

Figure 6:  2011 groundwater TOC at Moorhead WTP well influent pipeline 

 

Table 6:  Water hardness values for Moorhead WTP wells 

Well Number Aquifer Source 
Total Hardness 

(mg/L CaCO3) 

Ca Hardness 

(mg/L CaCO3) 

6 Moorhead Aquifer 196 128 

1 Buffalo-North location 544 336 

2 Buffalo-North location 508 288 

8 Buffalo-South location 520 332 

9 Buffalo-South location 384 252 

10 Buffalo-South location 356 284 

 

3.2. Drinking Water Treatment Process 

Water enters the plant through the plant inlet structure.  In this structure, the groundwater 

mixes with the river water in an agitation channel and ferric sulfate (Fe2(SO4)3) is added.  This 

additive helps in the coagulation process.  It is also at this point where wasted water from filter 

backwashes and decant water from the softening sludge ponds re-enter the plant.  The inlet 

chamber is marked as point 1 in Figure 7.   

0.0

0.5

1.0

1.5

2.0

2.5

3.0

3.5

4.0

4.5

11/18/10 1/7/11 2/26/11 4/17/11 6/6/11 7/26/11 9/14/11 11/3/11 12/23/11 2/11/12

TO
C

 (
m

g/
L)

 

Date (mm/dd/yy) 



 

 
 

2
2
 

 
 

 

 
Figure 7:  Process flow diagram 



 

23 
 

Next, the lime/soda ash softening process begins and includes the addition of lime 

(Ca(OH)2), and soda ash (Na2CO3) to remove carbonate and non-carbonate hardness from the 

source water.  The softening process takes place in two softening basins.  The basins have a 

designed surface area of 50 ft by 50 ft or 2500 ft
2
 both of which hold a water depth of 

approximately 18 ft, providing for a maximum water volume of about 336,600 gallons each 

(JMM Consulting Engineers Inc., 1992).  Each basin can treat about 5 MGD and is equipped 

with a center mixer and perimeter rake.  During high demand, flows greater than 5 MGD, both 

softening basins are used.  During low demand times, flows less than 5 MGD, one of the basins 

is used.  A polymer is also added to the center of the basin during this process to thicken the 

sludge blanket that is produced from the coagulation process.  The location of the chemical 

additions in the softening process can be seen as number 2 in Figure 7.  The rake and mixer 

components of the softening basin also help to develop the sludge blanket that improves the 

chemical reactions that take place in the water.   Ultimately, as the sludge blanket builds it is 

slowly pumped out of the basin through the bottom of the system and discharged to sludge ponds 

as shown as number 3 in Figure 7.  At the end of this process the softened water generally has a 

total hardness between 90 and 110 mg/L as CaCO3 and has a pH in the range of 10.6 to 11.3.  

Fluoride is also added at this stage to achieve a final concentration of about 1.1 to 1.2 mg/L to 

improve the dental health of the consumers.  During the summer months, as the water leaves the 

softening process, operators have the option of adding ammonia to the softened water to hinder 

the bromate formation in the next stage of treatment, ozone disinfection.  These two chemical 

additions are located at number 4 in Figure 7. 

After softening, the water passes into the ozone disinfection chambers, marked as number 

5 in Figure 7.  The Moorhead WTP is equipped with two disinfection chambers and each 



 

24 
 

chamber is divided into six cells (A-F) through the use of baffles.  Similar with the softening 

basins, each contact chamber was designed with a capacity 5 MGD.  Again, one chamber is used 

during low flow conditions and two chambers are utilized when the flow increases to greater 

than 5 MGD.  The baffles in the contact chambers allow the water to be ozonated at different 

levels of pH as will later be discussed.  Both carbon dioxide (CO2) and ozone are applied to the 

water through fine bubble diffusers that are placed on the floor of the contact chamber in Cells A, 

C, and E.  In general, however, CO2 is primarily added in Cells A and C but the ability to feed 

into Cell E is available.  As the water flows through Cells E and F final disinfection occurs and 

the water leaves the contact chambers and enters the filters.   

In the winter months, during colder temperatures, calcium thiosulfate is added to the 

water prior to filtration to remove any excess ozone in the water to protect the filters and 

improve taste as shown as number 6 in Figure 7.  During warmer temperatures in the summer 

months this addition is not necessary because at these temperatures the reaction rate of ozone is 

much higher and excess ozone residual does not occur.  Sodium polyphosphate ((NaPO3)6; 

sodium hexametaphosphate) is also added at this stage as the disinfected water leaves the ozone 

disinfection chambers to stabilize the water aiding in reduction of scaling and copper/lead 

leaching throughout the distribution network.    

Filtration at the WTP includes a duel media biofiltration system, shown as number 7 in 

Figure 7.  The filter media consists of two feet of anthracite and one foot of sand that sits atop an 

under drain system.  Anthracite, having a lower specific gravity sits above the sand layer.  

During the summer months, a biological growth provides a biofiltration system and assists in the 

removal of organic compounds from the water.  This aspect of the filters decreases as the water 

temperature decreases and biological growth diminishes.  The WTP is equipped with four filters 



 

25 
 

that each receives an equal amount of water from the ozonation process.  The filters are each 13 

ft in length and 26 ft in width providing for a surface area of 338 ft
2 

(JMM Consulting Engineers 

Inc., 1992).  Depending on the flow through the plant, the filtration rate alters.  Based on the 

designed capacity of 10 MGD, each filter has a loading rate of 5.1 gpm/ft
2
(JMM Consulting 

Engineers Inc., 1992).  Each filter is also backwashed approximately every 80-90 hours through 

the use of an air scour system and produces a backwash rate of 5400 gpm.  The backwashed 

water is collected and sent to a reclaim pit that ultimately sends the water back to the head of the 

plant to be reused as shown as number 8 in Figure 7.   

After final filtration, the water is chlorinated to provide a secondary disinfectant that will 

remain in the water throughout the distribution system.  Also at this stage, ammonia is added to 

form chloramines.  In times of warmer temperatures, especially in the summer months, soda ash 

is added after filtration to maintain a pH of approximately 9.0 to 9.3 to protect the distribution 

system pipe networks.  All chemical additions can be seen in number 9 in Figure 7.  After 

chlorination and ammonia addition water enters a clearwell.  The clearwell at the Moorhead 

plant holds approximately 68,000 gallons of water, shown as number 10 in Figure 7 (JMM 

Consulting Engineers Inc., 1992).  As the water achieves its appropriate contact time in the 

clearwell, it enters one of the two reservoirs that the Moorhead plant utilizes.  The reservoirs are 

classified as the East and West reservoirs and they have a capacity of 2.4 million gallons and 3.1 

million gallons of water respectively (JMM Consulting Engineers Inc., 1992).  The reservoirs 

provide the source of water for the distribution system and are depicted as number 11 in Figure 7. 

3.3. Operational Controls for the Drinking Water Treatment Process 

As stated previously, the ozone disinfection chamber is split into 6 sections labeled A-F.  

However, considering the under-over flow pattern of the water, the chamber can be divided into 



 

26 
 

three sections, as shown in Figure 8.  The ozone contact chamber is used for disinfection as well 

as pH adjustment and each section has its own designed task to meet these requirements.  As a 

lime and soda ash softening plant, the Moorhead WTP requires recarbonation in order to return 

the water pH to a consumable level after the softening process.  The Moorhead WTP utilizes 

CO2 for pH depression.  CO2 as well as ozone are applied in the ozone disinfection process 

through fine bubble diffusers located at the bottom of the disinfection chambers that bubble in a 

countercurrent direction.   

 

Figure 8:  Ozone contact chamber section divisions 

3.3.1. pH Depression in the Ozone Contact Chambers 

pH in the ozone chambers at the Moorhead WTP is controlled differently depending on 

the season.  During the winter, when the water temperature is low, ozone reaction rate is low 

leading to lower ozone demand.  A higher pH is maintained in Section 1 of the ozone chambers 

to provide taste and odor removal.   By leaving the pH at a high level initially in the ozone 

chambers, generally a pH of approximately 11, hydroxyl radicals are produced that aide in 

advanced oxidation to remove many of the organic compounds in the water during the first 

section of the ozone chamber.  In the winter months, recarbonation is carried out in Cell C of the 